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DRUGS (antiplatelet)

In patients without prior Ml or revascularization but with evidence of significant
obstructive CAD, aspirin 75—100 mg daily is recommended lifelong.

Recommendations Class Level

Antithrombotic therapy in patients with chronic coronary syndrome

Long-term antithrombotic therapy in patients with chronic coronary syndrome and no clear

indication for oral anticoagulation

In CCS patients with a prior Ml or PCI, clopidogrel 75 mg daily is recommended as a safe .

and effective alternative to aspirin monotherapy.

After CABG, aspirin 75—-100 mg daily is recommended lifelong. I -
B

In CCS patients without prior Ml or revascularization but with evidence of significant

obstructive CAD, aspirin 75—100 mg daily is recommended lifelong. |



DRUGS (antilipidic)

Recommendations

Lipid-lowering treatment with an LDL-C goal of <1.4 mmol/L (55 mg/dL) and a 250%
reduction in LDL-C vs. baseline is recommended.

A high-intensity statin up to the highest tolerated dose to reach the LDL-C goals is
recommended for all patients with CCS.

If a patient’s goal is not achieved with the maximum tolerated dose of statin, combination
with ezetimibe is recommended.

For patients who are statin intolerant and do not achieve their goal on ezetimibe,
combination with bempedoic acid is recommended.

For patients who do not achieve their goal on a maximum tolerated dose of statin and
ezetimibe, combination with a PCSK9 inhibitor is recommended.

For patients who do not achieve their goal on a maximum tolerated dose of statin and
ezetimibe, combination with bempedoic acid should be considered.

For patients with a recurrent atherothrombotic event (not necessarily of the same type as
the first event) while taking maximally tolerated statin therapy, an LDL-C goal of <1.0
mmol/L (<40 mg/dL) may be considered.

Class Level
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PCI

| month

3 months

6 months

Long term

Non-high bleeding risk

Patients with CCS without indication for OAC undergoing PClI

|

Assess bleeding risk l

High bleeding risk
v A l )
Non-high High ischaemic risk

ischaemic risk

v v l v

AIC) R (ALT)

6 mo. DAPT 1-3 mo. DAPT OR 1-3 mo. DAPT
(Classl) (Class Ilb) (Class I)
6 mo.DAPT  1-6 mo. DAPT?
(Class I) (Class Ilb)

(Class 1)

(Class lla) (Class |1b)

Aspirin 100 mg o.d. Rivaroxaban 2.5 mg b.i.d.

®
©

Clopidogrel 75 mg o.d. Ticagrelor 60 mg b.i.d.

Prasugrel 10 mg 0.d.® Ticagrelor 90 mg b.i.d.

@

In CCS patients undergoing high-thrombotic risk stenting (e.g. complex left main stem, 2-
stent bifurcation, suboptimal stenting result, prior stent thrombosis, previously known
CYP2C19 *2/*3 polymorphisms), prasugrel or ticagrelor (in addition to aspirin) may be
considered instead of clopidogrel, for the first month, and up to 3—6 months.
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Functional
testing

Ach- and adenosine-based vasoreactivity protocol

Ach testing performed after at least 24 hours of washout from CCB and nitrates

Ba.s e Repeat angiogram after each dose Ifinal CFR/MR
angiogram angiogram

Continuous Doppler flow monitoring, | 2-lead ECG and symptom monitoring

Ach 2 pgi.c. Ach 20 pgli.c. Ach 100 pg?ic. Ach 200 pg?i.c. NTG Adenosine
over 60 s over 60 s over 60 s over 60 s 200 pgi.c. 200 pgicb
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Drugs for
ANOCA

Treatment of ANOCA/INOCA

: - ‘ Coping with
Lifestyle Nutrition Exercise stress
Weight Smoking
management cessation
Risk , A Diabetes
factors % Hypertension Dyslipidaemia ' @ mellitus

Medical treatment based on

pathophysiological endotypes Endothenalldysrncaon and
co-existing atherosclerosis

!

Abnormal vasodilation Abnormal vasoconstriction

! ! !
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Manage
adherence

Actions on the five dimensions of adherence to therapy

Disease Healtl'f s Patient Therapy
provider

3

Provide additional

Bawaract Provide correct, psychosocial
timely and support in Prefer poly-pill
low adherence : :
S dictore sufficient distress, treatment
P information depression and
anxiety
Consider graded Improve Obtimi lntersiyfincrease
: G ptimize health use of
therapy in communication ; Health and
multimorbidity skills teracy Ethieakran
e-Health
Optimize the EmpoYver the Consider
Prevent frequent G patient. .
- patient’s complexity and
change in therapy : Increase the
KENTH perception S workload for
(especially in of sk patient's Heric
multimorbidity) self-efficacy pa
Prevent

clinical inertia

Shared-decision making
Structured tools (PROMs and clinical processes)

Improved outcomes

Healthcare
system

Make access to
care
easy, rapid,
efficient and
affordable

Implement
community-based
programs/
interventions

Encourage social
media coverage
to assist
therapeutic
adherence

Involve informal
caregivers
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Follow-up

Recurrent or
new CAD event?

More frequent follow-up or / \\
new diagnostic or

therapeutic action needed?

o

Consider:

» Age and gender
« Prior ACS, PCl or CABG
« Risk factors for CAD

« Genetic predisposition
« Inflammatory markers

« Psychosocial factors LV-function? Other heart diseases?

(e.g. AF, valve disease, RV dysfunction)

» Comorbidities (e.g. CKD, PAD) \
« Treatment compliance \
and lifestyle Extent and s

Symptom severity and frequency?

o

ECG changes?

N
everity of known CAD?
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Angina or equivalent
with no obstructive CAD
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Asymptomatic with abnormajf
coronary anatomical
or functional test

Asymptomatic Severe Coronary Artery Disease



One stop shop

Check-up in
Asymptomatic

CAD, possibly
severe

Revasc!

To be repeated

VS.

One life-time prevention

|
7
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For those at intermediate risk of cardiovascular disease, 5.5 years
of treatment with:
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The evidence base for prognostic revascularization in stable CAD
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LVEF <35%

Excluded poor LV Excluded poor LV

Excluded LMS or Prox LAD Excluded LMS
Excluded strongly positive ETT

14% LMS
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e traitement des syndromes coronariens chroniques passe par
la prévention avant, apres et méme sans scanner coronaire!
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